
making everyday smoother 1
1 V 06

E-Transit 735105062100 V 06

For kit numbers:

1050621200 --Ford E-Transit Chassis Cab Chassis Cab

1050621210 --Ford E-Transit Van Van

FORD
E-Transit



making everyday smoother2
2 V 06

Original parts from the vehicle

Item Qty. Description

S1 1 suspension arm

S2 1 suspension arm

S3 2 stabiliser bar bracket

2

3

S1

11

8

S4

9

S3

6

7

10

4

19

2

3

5

S2

20

12

10

21

22

21

FOT-BEV-AIRSP-01

10B

10A

VAN

10B

10A

VAN

2A 2B

E-Transit Chassis Cab - Van VB-FullAir - Rear axle



making everyday smoother 3
3 V 06

Item Qty. Description
Part number CC

(kit nr. 1050621200)
Part number Van

(kit nr. 1050621210)

1 2 Hose clamp Ø160 - Ø140 0014416040 

2 2 Air spring 1052032612 

2A 1 Air spring left 1052038153 

2B 1 Air spring right 1052038154 

3 2 Upper mounting support 1052038156 

4 2 Lower mounting support 1052038155 

5 2 Mounting plate 1052038158 

6 1 Roll stabiliser 1052075114 

7 2 Roll stabiliser rubber 1052075115 

8 2 Height sensor 75mm 1052090183 

9 2 Height sensor rod L=155mm 180° 1052095228A 

10A 1 Height sensor bracket left
1052096075

1052096086

10B 1 Height sensor bracket right 1052096087

11 1 Ball-joint bracket right 1052096076 

12 1 Ball-joint bracket left 1052096077 

13 1 Compressor box bracket 1052131264 

14 1 Compressorbox 1052131268 

15 6 Distance plate 1052131271 

16 1 Air tank 7.5L 1452251000 

17 1 Air coupler 1452251003 

18 1 Air coupler M22 x M10x1 1452251004A 

19 2 Air coupler Ø4 x G1/8" 0020000014 

20 2 Ball-joint M6 1052095178 

21 1 Extra operating switch in cab 1052201147 

22 1 Supply cable 1052201192A 

23 2 Upper mounting support 1052038156 

- 1 Cable conduit 0030700001 

When replacing these items, see spare part kits below XXXXXXXXXX XXXXXXXXXX

Item Qty. Description spare parts kit Part number

- 1 Air springs (left and right) with fasteners and height sensors FOT-BEV-AIRSP-01

FORD
E-Transit



making everyday smoother4
4 V 06

Original parts from the vehicle

Item Qty. Description

SA 2 Bolt

D

G

SA

C

A

F

B

I

B

H

E

E

FOT-BEV-AIRSP-01

KM

L

VAN

KM

L

VAN

E-Transit Chassis Cab - Van VB-FullAir - Rear axle



making everyday smoother 5
5 V 06

Item Qty. Description Part number

A 4 Bolt M5x10 8.8 0010105010AA

B 4 Flange bolt M10x20 10.9 Tensilock 0010710020CA

C 4 Flange bolt M10x25 10,9 (OEM) 0010710025SP

D 2 Lock nut M6 8.8 h=6 0011006000AA

- 2 Flange nut M6 8.8 0011106001AB

E 4 Flange nut M12x1.25 10.9 (OEM) 0011112005SP

F 4 Washer M5 300HV 0011205000AA

G 2 Washer M6 300HV 0011206000AA

H 2 Allen screw M6x16 8.8 0010306016AA

I 2 Countersunk Allen screw M6x16 10.9 0010506016CA

When replacing these items, see spare part kits below XXXXXXXXXX

Item Qty. Description
Part number Van

(kit nr. 1050621210)

K 2 Flange bolt M14x95x1,5 10,9 (OEM) 0010714095SP

L 2 Flange nut M14x1.5 10.9 0011114000SP

M 2 Tie-wrap 4.6x200 fir tree Ø6.5mm H=7.5mm 0030225105

xx These items are intended for single use

Item Qty. Description spare parts kit Part number

- 1 Air springs (left and right) with fasteners and height sensors FOT-BEV-AIRSP-01

FORD
E-Transit



making everyday smoother6
6 V 06

Original parts from the vehicle

Item Qty. Description

SA
2 Bolt

4 Bolt (for vehicles with tow hitch        )

6 7F G

SA

C

H

4

B

5 8A 3

2

1

D

E

Kit nr. 1050621210 (Van)

6 7

33

H

A 5

21

8D

J

Kit nr. 1050621200 (Chassis Cab)

E-Transit Chassis Cab - Van VB-FullAir -  Compressor box and air tank



making everyday smoother 7
7 V 06

Item Qty. Description
Part number Van

(kit nr. 1050621210)

1 1 Compressorbox 1052131268A

2 1 Compressor box bracket 1052131274

3 1 Crossbeam left 1052131275

4 1 Crossbeam right 1052131276

5 1 Air tank 7.5L 1452251000

6 1 Air coupler 1452251003

7 1 Air coupler M22 x M10x1 1452251004A

8 2 Hose clamp 0014416040

Item Qty. Description
Part number CC

(kit nr. 1050621200)

1 1 Compressorbox 1052131268A

2 1 Cross beam 1052131274

3 1 Distance plate 1052131275

5 1 Air tank 7.5L 1452251000

6 1 Air coupler 1452251003

7 1 Air coupler M22 x M10x1 1452251004A

8 2 Hose clamp 0014416040

A 2 Flange bolt M8x20 10.9 0010708020CH

D 1 Flange nut M8 8.8 Tensilock 0011108000AA

H 1 Tie-wrap 4.6x200 fir tree Ø6.5mm H=7.5mm 0030225105

J 4 Flange lock nut M14x1.75 0011112006SP

xx These items are intended for single use

A 2 Flange bolt M8x20 10.9 0010708020CH

B 2 Flange bolt M10x25 10.9 0010710025CA

C 2 Flange bolt M12x90x1.5 10.9 (for vehicles without tow hitch        ) 0010712090DH

D 1 Flange nut M8 8.8 Tensilock 0011108000AA

E 2 Flange lock nut M10 10.9 0011110000CA

F
2 Flange nut M12x1.5 10.9 (for vehicles without tow hitch        ) 0011112000DA

2 Flange nut M12x1.75 10.9 (for vehicles with tow hitch        ) 0011112006SP

G 2 Washer M12 300HV 0011212000AA

H 1 Tie-wrap 4.6x200 fir tree Ø6.5mm H=7.5mm 0030225105

xx These items are intended for single use

FORD
E-Transit



making everyday smoother8
8 V 06

G

F

8

7

11

H

3

2

10

A

E

9

1

5

B

J

4

6

C

FOT-BEV-AIRSP-02

E-Transit Chassis Cab VB-FullAir - Compressor box



making everyday smoother 9
9 V 06

Item Qty. Description Part number

1 1 Relais 40Amp 12V 0030500007A

2 1 Air tube 0062255012

3 1 Compressor (without suspension brackets) 1052111100

4 1 Air intake filter 1052111106

5 1 Suction hose 1052111120

6 1 VB-ASCU 1052122020

7 1 Compressor box cover 1052131219

8 1 Wiring harness 1052201278B

9 1 Compressor box frame 1452131006A

10 3 Distance bush Ø10xØ6.5 L=30 1452131007

11 1 Valve block 1452251005

A 3 Bolt M6x80 8.8 0010106080AA

B 4 Flange lock nut M6 8.8 nylon 0011106000AA

C 3 Washer M6 300HV 0011206000AA

E 4 Expanding rivet 0014000027

F 2 Jack nut ø6.2x19.2 0014000028

G 2 Screw Ø6x25mm Torx 0015206025AF

H 3 Tie-wrap 4.6x200 fir tree Ø6.5mm H=12.7mm 0030225112

J 2 Hose clamp 1052111108

- 1 Tie-wrap 3.6x140 0030236140

- 1 Tie-wrap 4.8x280 0030248280

xx These items are intended for single use

When replacing these items, see spare part kits below XXXXXXXXXX

Item Qty. Description spare parts kit Part number

- 1 Valve block, compressor (pre-assembled), with relay, air filter and expanding rivets FOT-BEV-AIRSP-02

FORD
E-Transit



10 V06



11 V06



INCREASED COMFORT, BETTER DRIVEABILITY, MORE SAFETY.

VB-AIRSUSPENSION, 




